
WINDJAMMER
SCHWINN

AIR SYSTEMS

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

43

3030 2121

2020

1717

1818

1616

1515

2121
2020
2828

2121
2020

2828

1919
2020
2121

3939

45453333

1414

1313 1313

3838

3737

5353

5252

2020

2121

22

5555

4949

146146

1212

1919

143143

5757

99

104104

2020

2929

1111

2121

135135

6868

103103

3636
3232

101101

133133

21212626

2020
2121

2828

11

2020
2727

2121

132132

7575

122122
118118 2121

6262

1919

123123 2020

1010

149149

153153
152152

155155

147147
154154

5656

6060

5959
3434

4747

4545

5050

7676

3939

134134

3131

88

3939

151151



WINDJAMMER
SCHWINN

AIR SYSTEMS

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

44

33

2020

21211919

77

44
55

66

2222

6767
6565

6464

7070129129

6666

7777
7979

7474 7373

6262

6767

4848

128128

8080 2525

1591594646

162162

156156

7575

2121

6262

1919

161161

9696

2020

160160

6262
6363

9797

159159

6262

171171

7272

168168

163163

158158
136136

158158

6161

2828

2121 156156

6868
157157

6262

169169

167167

173173
6565

7171
6565

7878

166166

7474

165165

9696

172172

170170

116116

133133
132132

105105

117117

119119
121121

119119

118118

120120
116116

114114

109109

113113
115115 174174 111111

119119
108108

120120

106106

127127

2424

2323

2424
112112

164164

2121
4646

126126

123123
125125

9999
100100

2121

6060

8383
9898

9595

6969 6868 81818787

9494
8686

4242

9191

9696
9797

8888
8989

9393

9090
9292

147147
123123

124124

6767

7575

107107

7575

175175



45

REF#
PART#

GRAPHITE
1
2
3
4
5
6
7
8
9

10
11

12
13
14
15
16
17

18

19
20
21

22
23
24
25
26
27
28
29
30
31
32

33
34
36
37
38
39
42
45
46
47
48
49
50
52
53
55
56
57
59
60
61
62
63
64
65
66
67
68
70
71
72
73
74
75
76
77
78
79
80
81

93800
92921
92561
92922
92923
92924
92925
92926
92927
92997
92937
92938
98123
92939
92940
92941
92942
92943
98306
92993
98307
92994
93216
95623
98443
92990
98158
98025
98445
93801
93152
93215
93253
93076
93114
95198
91439
92956
92944
92945
92946
93802
92947
93006
93803
92992
92950
92952
92953
98124
92991
92955
95576
92957
92958
92959
98121
95609
93804
92961
92962
92963
98125
92965
98126
95598
92966
92967
92968
93805
93806
98127
91750
92969
92970
92972
93809
93810

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

WINDJAMMER
SCHWINN

AIR SYSTEMS

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

DESCRIPTION
2002 DARK GRAY

(CHARCOAL)
MAIN FRAME
BASE PLATE
COMPUTER
RESISTANCE SENSOR WIRE
SPEED SENSOR WIRE
COMPUTER BRACKET
COMPUTER MAST
CRANK HANDLE W/ CAP
CRANK ARM BASE
COMPLETE CRANK W/O HANDLE
LEFT FOOT REST
RIGHT FOOT REST
FOOT REST MOUNTING HARDWARE
SEAT GUIDE ALUMINUM EXTRUSION
SEAT STABILIZER
SEAT BASE FRAME
SEAT HEIGHT ADJ. HANDLE
SEAT FRAME
SEAT BACK
SEAT BACK MOUNTING HARDWARE
SEAT BOTTOM
SEAT BOTTOM MOUNTING HARDWARE
ALLEN BOLT M8 X 1.25 X 16L
SPRING WASHER SW8
FLAT WASHER M8 (8.5 X 19 X 1t)
SEAT STABILIZER/FRAME MOUNTING HARDWARE
COMPUTER MOUNTING HARDWARE
ADJUSTING BRACKET
HEX NUT M6 X 1.0
BELT AVX 13 X 1200L
HEX BOLT M8 X 1.25 X 40L
ACORN NUT M8 X 125
HEX BOLT M8 X 1.25 X 20L
ALLEN BOLT M8 X 1.25 X 25L
ALLEN BOLT M8 X 1.25 X 40L
HEX BOLT M8 X 1.25 X 16L
TRANSPORT WHEEL
COMPLETE TRANSPORT WHEEL ASSY.
FOOT LEVER
CRANK BASE MAGNIFYING LENS
FOOT REST GRIP TAPE
HEX NUT 3/8" X 16T X 4t
SEAT CASTER WHEEL
SEAT LOCKING POP PIN ASSY.
ALLEN BOLT M6 X 1.0 X 25L
FOOT LEVER ATTACHMENT HARDWARE 4 PCS.
NYLON NUT M8 X 1.25
SEAT AIR CYLINDER ASSY.
QUALITY SEAL
SEAT MAST
SEAT GUIDE WHEEL ASSY 4 PCS.
REAR STABILIZER LEVELING FOOT
REAR STABILIZER END CAP
BASE GRIP TAPE
RIGHT SHROUD
LEFT SHROUD
SHROUD MOUNTING HARDWARE
SHROUD PLUG
CRANK SPINDLE
BEARING 6005ZZ
SPACER 31.8 X 25.8 X 3t X 44.2L
LARGE COGGED PULLEY FLANGE
LOCK NUT SET 7/8" X 24T X 5t RIGHT THREAD 2 PCS.
LARGE COGGED PULLEY
PULLEY ATTACH. HARDWARE 12 PCS.
WASHER M6 (6.5 X 13 X 1t)
SENSOR MAGNET
INTERMEDIATE HUB SPINDLE
SPACER 31.8 X 25.8 X 3t X 33L
WASHER 30 X 20.1 X 4t
NYLON WASHER 30 X 20.1 X 4t BLACK
SMALL COG ATTACH. HARDWARE 2 PCS.
FLANGED HEX BOLT M8 X 1.0 X 16L
SMALL COGGED PULLEY FLANGE
ONE WAY BEARING
SMALL COGGED PULLEY
INTERMEDIATE V-BELT PULLEY
WASHER 16 X 8.7 X 1.2t

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

NON-
REVERSIBLE

98890
98891

98892
98895

98896
98897
98898
98899

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

92920

92960

92969
92970

95597

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○ ○



46

REF#

83
86
87
88
89
90
91
92
93
94
95
96
97
98
99

100
101
103
104
105
106
107
108
109
111
112
113
114
115
116

117
118
119
120
121
122
123
124
125
126
127
128
129
132
133
134
135
136
143
146
147
149
151
152
153
154
155
156
157
158
159
160
161
162
163
164
165
166
167
168
169
170
171
172
173

92973
98128
92975
92976
92977
92978
92979
92980
92981
92982
95584
97970
92985
92986
92987
92989
93811
95403
95608
95606
95593
95592
95590
95406
95566
98129
93812
95569
95619
95595
97969
93005
95563
90837
95620
95622
95621
93813
98446
92999
93000
93001
93240
93012
93002
95375
95376
95572
93275
93003
93814
93815
93589
92929
92934
92933
92936
92930
92932
93559
93816
93817
93558
93818
93556
95196
93819
95880
93820
93821
93822
93823
93824
93557
95427
93825
93826

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

WINDJAMMER
SCHWINN

AIR SYSTEMS

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

DESCRIPTION

RESISTANCE HANDLE ASSY. 4 PCS.
ROD SUPPORT BRACKET HARDWARE 8 PCS.
RESISTANCE ROD SUPPORT BRACKET
RESISTANCE ROD MOUNTING BLOCK
PULLEY MOUNTING BLOCK
LEFT HANDED PULLEY BLOCK
RIGHT HANDED PULLEY BLOCK
THREADED ROD BUSHING
PULLEY BLOCK STOP SPACER
THREADED RESISTANCE ROD
RESISTANCE ASSEMBLY SNAP RING
BEARING 608Z
RESISTANCE PULLEY
RESISTANCE PULLEY SNAP RING E7
RESISTANCE EXTRUSION
COMPLETE RESISTANCE ASSY W/ EXTRUSION
HEX BOLT M8 X 1.25 X 80L
TRANSPORT WHEEL HUB
ROUND HEAD BOLT M6 X 1 X 25L
SELF TAPPING SCREW M4 X 12L
RIGHT FAN CAGE
LEFT FAN CAGE
FAN
VARIABLE SPEED PULLEY
FAN MAGNET MOUNTING DISK
DISK ATTACH. HARDWARE, 8 PCS.
SPRING BRACKET
FAN AXLE SLEEVE
FAN AXLE KEY
FAN AXLE
FAN AXLE BEARING, 6001ZZ
COMPLETE FAN AXLE SET W/ BEARINGS
FAN SENSOR BRACKET 20 X 54L
SENSOR
HEX NUT 3/8" X 26T X 9t
HEX NUT 3/8" X 26T X 8t
HEX NUT 3/8" X 26T X 6t
CRANK SENSOR BRACKET 20 X 30.5L
ROUND HEAD SCREW M3 X 0.5 X 8L
RESISTANCE PULLEY RETURN SPRING
SLIDE POT MOUNTING PLATE
SLIDE POT FOR RESISTANCE MEASUREMENT
ROUND HEAD SCREW M5 X 0.8 X 8L
V-BELT 150cm X 12cm
COGGED BELT 8M-1424L
FAN CAGE CLIP
FAN CAGE CLIP SCREW M4 X 15L
BELT TENSIONER ASSY. 3 PCS.
FLANGE NUT 3/8" X 26T X 11t
CRANK SPINDLE KEY 5 X 5 X 12
RAIL END CAP
FOOT PLATE GRIP TAPE
WASHER 3.2 X 11 X 1t
CRANK ARM
CRANK ARM PIN
CRANK PIN SPRING
CRANK PIN MOUNTING BASE
CRANK PIN KNOB
NYLON NUT M3 X 0.5
DU BEARING 14 X 16 X 11L
IDLER ARM BRACKET
KEY 5 X 5 X 8L
C-CLIP 14
SPRING 1.5 X 9.5 X 200L
C-CLIP 8
WASHER 15 X 29 X 2t
IDLER ARM
HEX BOLT M8 X 1.25 X 90L
PULLEY WHEEL W/ BEARINGS
GEAR FLANGE
REVERSIBLE GEAR
REVERSIBLE GEAR SPINDLE
SLEEVE 31.8 X 25.8 X 3.0t X 31L
IDLER WHEEL 56 X 20 X 22L
ROUND HEAD SCREW M6 X 1.0 X 10L
IDLER ARM
SPRING 2.0 X 12 X 78L

PART#
○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○

○ ○ ○ ○



REF# DESCRIPTION
PART#

GRAPHITE
2002 DARK GRAY

(CHARCOAL)
174
175

90886
98122

93827
92988
71699
93828

FAN MAGNET
EXTRUSION ATTACHMENT HARDWARE
  BELT TENSIONER RETRO FIT KIT (NON REVERSIBLE)
HARDWARE PACKAGE
DECAL SET
CRANK PULLER
OWNER'S MANUAL
SELL SHEET, PACK OF 25

95654
93004

92710
92773

○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○ ○ ○ ○ ○ ○ ○ ○ ○ ○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

WINDJAMMER
SCHWINN

AIR SYSTEMS

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

47

○ ○ ○ ○ ○ ○ ○ ○ ○ ○




